


 Ref # Part # Description Qty Context Note Foot Note

1 194581GS ASSY, Stator    

2 194364GS FLANGE, Interchangeable    

3 194586GS CAPACITOR    

4 194587GS KIT, Terminal Box Lid w/ Hardware    

5 194366GS CAP, Securing Stud    

6 194365GS STUD, Securing    

7 194584GS KIT, Terminal Lid Hardware    

8 194583GS KIT, Flange Hardware    

9 194580GS KIT, Connector    

10 194579GS KIT, Electronics    

11 194582GS KIT, Stator Hardware    

12 194585GS ASSY, Rotor    



 Ref # Part # Description Qty Context Note Foot Note



1 B194160GS CRADLE    

2 194150GS KIT, Mount,Vibration, 45°.    

3 ----- NUT, M4 - 0.7  (Purchase locally)  

4 194364GS ADAPTER, Engine    

5 194623GS KIT, Grounding Hardware    

6 194151GS KIT, Hardware Mounting,Alt    

7 ----- WASHER, #8 Lock  (Purchase locally)  

8 96796GS WASHER, M8 Flat    

9 ----- WASHER, M4 Flat  (Purchase locally)  

10 190274BGS SBHCS, 3/8-16 x 3/4 Lg.    

11 194365GS STUD, Securing    

12 43437GS OUTLET, 120/240V, 30A    

13 194608GS KIT,Alt Support w/ Hardware    

14 68759GS OUTLET, 120V, 15/20A    

15 194584GS KIT, Hardware Terminal Box    

16 ----- WASHER, Shakeproof, Int. #8  (Purchase locally)  

18 194366GS CAP    

20 B4986GS DECAL, Ground, Green    

21 194153GS KIT, Vibration    

23 194154GS KIT, Grounding Hardware    

24 ----- SCREW, PH M4 x 12  (Purchase locally)  

25 75207GS BREAKER, Circuit, 20A    

31 191436GS DECAL, Hot Muffler    

32 ----- HHCS, 5/16" x 3/4" SEMS  (Purchase locally)  

33 B4260GS DISK, Air Blocker    

34 194587GS
TERMINAL BOX, with

Hardware
   

35 194265GS KIT, Fuel Hose w/ Clamps    

40 194398GS KIT, Hardware Fuel Tank    

41 192980GS KIT, Valve, Fuel    

44 194217GS ASSY, Tank, Fuel  
(Includes Items 41, 50, 51 &

52)
 

45 90878GS CAP, Fuel    

48 194622GS WIRE, Ground Mount    

50 188333GS DECAL, Gas Fill    

52 189235GS DECAL, Start Instructions    

51 194799GS DECAL, Danger    

54 194448GS KIT, Insulation with Clip    

55 191435GS DECAL, Fuel Shut-off    

 Ref # Part # Description Qty Context Note Foot Note



60 193452GS SHIELD, Heat    

900 ----- ENGINE  Contact Engine Manufacturer  

194517GS MANUAL, Owners  Not Illustrated  

MS6669 MANUAL, Engine  Not Illustrated  

BB3061BGS BOTTLE, Oil  Not Illustrated  

188971GS CORD, Ext.  Not Illustrated  

194607GS KIT, Decal Service  Not Illustrated  

189208GS FUEL STABILIZER  Not Illustrated  

 Ref # Part # Description Qty Context Note Foot Note





 Ref # Part # Description Qty Context Note Foot Note

192006AGS 192006AGS AXLE, 1/2 IN X 22.20 IN, PLTD    

194598GS 194598GS KIT, HRDWR, MNTNG, HNDL, SRV    

189718GS 189718GS GRIP, HNDL, 7/8 ID    

189715GS 189715GS ASSY, HNDL, 7/8 OD    

192050GS 192050GS E-RING, AXLE, 1/2 IN    

194597GS 194597GS KIT, WHL, SRV    

194599GS 194599GS KIT, HRDWR, MNTNG, SPPRT, SRV    


